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ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

Conducted Spurious Emission
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30.000 MHz 1.000 GHz 1.000 MHz 985.69965 MHz -59.68 dBm -19.68 dB 30,000 MHz 1,000 GHz 1.000 MHz 919.28786 MHz -50.54 dBm -10.54 d&
1.000 GHz 2,288 GHz 1.000 MHz 2.17062 GHz -58.76 dBm -18.76 dB 1.000 GHz 2,288 GHz 1.000 MHz 2.18693 GHz -59.26 dBm -19.26 dB
2.328 GHz 3.000 GHz 1.000 MHz 2.93342 GHz -58.41 dBm -18.41 dB 2.328 GHz 3.000 GHz 1.000 MHz 2.50463 GHz -58.54 dBm -18.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.61084 GHz -51.50 dBm -11.50 dB 3.000 GHz 7,000 GHz 1.000 MHz 4.61604 GHz -51.28 dBm -11.28 dg
7.000 GHz 10,000 GHz 1.000 MHz 9.19138 GHz -57.34 dBm -17.34 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.00427 GHz -57.33 dBm -17.33 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.93176 GHz -56.08 dBm -16.08 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89226 GHz -55.99 dBm -15.95 db
14.000 GHz 18.000 GHz 1.000 MHz 17.60080 GHz -53.09 dBm -13.00 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.52106 GHz -53,01 dBm -13.01 dB
18.000 GHz 24,000 GHz 1.000 MHz 18.25123 GHz -54,13 dBm -14.13 dB 18.000 GHz 24,000 GHz 1.000 MHz 19.69861 GHz -54.09 dBm -14.09 d&
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20.000 MHz 1,000 GHz 1.000 MHz 964.37031 MHz -59.56 dém -19.56 d&
1.000 GHz 2.288 GHz 1.000 MHz 2.28607 GHz -59.26 dBm -19.26 dB
2,328 GHz 3,000 GHz 1.000 MHz 2,97266 GHz -58,38 dBm -18.38 d8
3.000 GHz 7.000 GHz 1.000 MHz 4.62244 GHz -52.38 dém -12.38 d8
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ssamon . FCC RADIO TEST REPORT Report No. : FG3D2803-02B
Frequency Stability
Test Conditions LTE Band 30 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0001
40 Normal Voltage 0.0055
30 Normal Voltage 0.0062
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0052
0 Normal Voltage 0.0006
PASS
-10 Normal Voltage 0.0022
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0047
20 Maximum Voltage 0.0046
20 Normal Voltage 0.0000
20 Battery End Point 0.0051
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.465 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A13-23 of 23
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ssamon . FCC RADIO TEST REPORT Report No. : FG3D2803-02B
LTE Band 41
Peak-to-Average Ratio
Mode LTE Band 41/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.20 5.30 6.23 6.29 PASS
TEL : 886-3-327-3456 Page Number 1 A14-1 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 41 / 20MHz / QPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

26dB Bandwidth

LTE Band 41 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.97 4.85 9.91 9.89 | 14.41 | 15.40 | 19.06 | 18.94

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 5.05 | 4.97 9.63 9.78 | 1462 | 14.26 | 19.14 | 18.62

: A14-3 of 25
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ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 41

Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,50326 GHz 18.81 dsm nd8 down 4.975 MHz ML 2.501831 GHz 17.91 dam nd8 down 4,855 MHZ
T1 1 2,590483 GHz -7.27 dBm nd8 26.00 dB T1 L 2,500622 GHz -7.93 dBm nd8 26,00 d8
T2 1 2,595458 GHz -7.11 dBm Q factor 521.3 T2 1 2.595478 GHz -7.86 dBm Q factor S
L I 4 L [S JL 4 -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.18 dBm) 18.79 dBm)
M. 2.5908420 GHz| 2.5919610 GHz|
20 20
o PR 26.00 dB 26.00 dB
w0 B 9.910000000 MHz| 0d 9.890000000 MHz
Q factor 261.4 i Q factor L 262.1
|
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.500842 GHz 19.18 dam nd8 down 9.91 MHz ML 2,501961 GHz 18.79 dam nd8 down 9,89 MHZ
T1 1 2,580165 GHz -6.56 dBm nd8 26.00 dB T1 L 2.588065 GHz -7.12 dBm nd8 26.00 dB
T2 1 2,598075 GHz -6.92 dBm Q factor 261.4 T2 1 2.597955 GHz -7.30 dBm Q factor 2 1
L I 4 L [S JL 4 -

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.72 dBm) ™M1[1] 16.45 dBm)
[ 2.5975850 GHZ| 2.5938690 GHZ]
20 20
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CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,597585 GHz 17.72 dBm nd@ down 14.416 MH2 M1 2.593869 GHz 16.45 dBm nd@ down 15,405 MHZ
T1 1 2,585927 GHz -7.39 dBm nd8 26.00 dB T1 L 2,584848 GHz -9.56 dBm nd8 26,00 d8
T2 1 2,600343 GHz -8.08 dBm Q factor 1B0.2 T2 1 2.600253 GHz -9.39 dBm Q factor 168.4
L I 4 L [S JL 4 -
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SPORTON LAB.
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LTE Band 41

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

G o
Ref Level 30.00 GBm  Offset 12,60 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.63 dBm| ™Il 15.97 dBm|
2.5904030 GHZ| 2.5072860 GHz
20 20
N 5 e 26.00 dB 26.00 dB
04 T g AV .-é‘uru‘t."\\;-f W 19.061000000 MHZ, 0d e, ' 18.941000000 MHZ|
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,590403 GHz 16.83 dem ndB_down 19.061 MHz M1 2.587286 GHz 15.37 dem ndB_down 18,941 MHz
TL 1 2,5683689 GHz -8.67 dBm ndd 26.00 dB T1 L 2.583649 GHz -9.03 dBm ndd 26.00 dB
T2 1 2,60275 GHz -9.54 dBm qQ factor 135.9 T2 1 2.60259 GHz -10.22 dam qQ factor 136.6
L JL J o L JL J e

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 GBm  Offset 12,60 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.69 dBm) ™M1[1] 17.03 dBm)
2.59262000 GHz 2.5088240 GHz
20 L 20
- ndg 26.00 dB 26.00 dB
104 T aad R AL L e VAN 5.055000000 MHz 104 9.630000000 MHZ|
Q factor \I 512.9 f Qf \ 268.8)
i j A L
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CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,59262 GHz 16.69 dBm ndB_down E.055 MHz M1 2.588824 GHz 17.83 dem ndB_down 9,63 MHZ
TL 1 2,590483 GHz -9.35 dBm ndd 26.00 dB T1 L 2.588185 GHz -9.22 dBm ndd 26.00 dB
T2 1 2,595537 GHz -9.17 dBm Q factor 512.9 T2 1 2.597815 GHz -7.63 dBm Q factor 268.8
L I 4 L [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.60 dBm) ™M1[1] 14.13 dBm)
2.5919210 GHZ| 2.5997190 GHz
= ndB 26.00 dB @ T ndB 26.00 dB
104 fad AEVAVAS P SNBSS 14.625000000 MHz| 0d fl e A_nend DS ﬂ, AR 19.141000000 MHz
] Q factor 1 177.2 I 'Q factor | 135.5
od / od ]
‘ I
-10 df I -10 d H
.r I/' I
/ N e — 204 /
NAWASVY i o M S s A
-ad
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,591921 GHz 15.60 dBm ndB_down 14.625 NMHz M1 2.593710 GHz 14.13 dBm ndB_down 19,141 MHz
TL 1 2,585443 GHz -10.52 dbm nd8 26.00 dB T1 L 2.58317 GHz -12.01 dam nd8 26.00 dB
T2 1 2,600073 GHz -10.75 dém Q factor 177.2 T2 1 2.602311 GHz -10.69 dBm Q factor 135.5
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A14-5 of 25




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 41

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum = i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 3.08 dBm)| ™M1[1] 16.94 dBm)
2.59281000 GHz . 2.5914420 GHZ]
= nd 26.00 dB @ ndB 26.00 dB
o A n A B 4.975000000 MHZ 04 L/ A B A, 9.790000000 MHZ|
* I ifactor 521.2) b 7 Q factor 264.7
0de : 0ds !
ry/ |
- -10 dBm "} -
/ \ / !
7 v 20 dem y
ol N N ad Ay
- SE LA -do-dbm o
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,50281 GHz 13.98 dam nd8 down 4.975 MHz ML 2,501442 GHz 16.34 dam nd8 down 9,79 WHz
T1 1 2,590483 GHz -11.85 dbm nd8 26.00 dB T1 L 2,586205 GHz 9 dBm nd8 26,00 d8
T2 1 2,595458 GHz -12.23 dém Q factor 521.2 T2 1 2.597995 GHz -9.52 dBm Q factor 264.7
~r
~ I 4 L S JL 4 -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 5.19 dBm)| ™M1[1]
2.5876050 GHz
20 it 20
5 nd 26.00 dB 26.00 dB
10d Y, . b BN 14.266000000 MHz 104 N An A 18.621000000 MHz
- ! o N 1) factor 181.4 b i I LA B ! 139.5]
0d8 . s 0 d
] | T i
-10 dBm ¥ 4 -10 dém 3+ ]
| \ )
20 dBm “ 20 deém
- o I\,J Lo e / \ T
| Faopm * oS N WA i
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.587605 GHz 15.13 dam nd8 down 14.266 MHz ML L 2.508155 GHz 13.52 dam nd8 down 18,621 MHz
T1 1 2,585927 GHz -10.91 dbm nd8 26.00 dB T1 L 2,583669 GHz -11.03 dam nd8 26,00 d8
T2 1 2,600193 GHz -11.33 dém Q factor 1B1.4 T2 1 2.602311 GHz -11.63 d8m Q factor 139.5
L ] J - ( JU J ) v

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

Occupied Bandwidth

LTE Band 41 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.49 4.49 9.05 8.99 | 13.45 | 13.44 | 17.86 | 17.86
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.48 4.49 9.04 8.99 | 13.50 | 13.45 | 17.88 | 17.78
Page Number 1 A14-7 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 41

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 100 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.16 dBm) ™M1[1] 17.23 dBm)
- ! 2.592998000 GHz - 2.595141800 GHz,
T Qe By 4.495550445 MHz Occ Bre 4.491550845 MHZ
o i A S .
e eV 2V VN Yy e aTA ey " P
‘ \
04 / .\ 04
-10 df -10 d
7 \ N
20 dem— e v i ==y 20 AR 7 1 A
V’\(,q v WA, Py =
th -30
-40 -40 d
50 df 50 d
60 d -60 di
CF 2.593 GHz 10001 pts Span 10.0 MHz CF 2.599 GHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.592998 GHz 18.16 dam ML 2.5051418 GHz 17.23 dam
T1 1 2,59075922 GHz 1243 dBm Oce Bw 4,495550445 MHz T1 L 2.55075922 GHz 11.68 dBm Oce Bw 4.491550645 MHz
T2 1 2.50525477 GHz 13.54 dam T2 1 250525077 GHz 12.02 dem
L I 4 [S JL 4 -

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16 aBm) 17.70 dBm)
My 9079620 GHz 2.59371790 GHz
= 094691 MHZ| @ £.991100890 MHZ
10d s 104 :
| {
d | \ 4 |
a o
i i f L
104 - 4 104 -
204 - Y] it 204 Alad el IAVANSCY
21 2 —
P N |
= 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 10001 pts Span 20.0 MHz CF 2.599 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.5007962 GHz 18.94 dam ML L 2.5037179 GHz 17.70 dem
T1 1 258044846 GHz 13.65 dBm Oce Bw 9.053094651 MHz T1 L 258851045 GHz 12.01 dBm Oce Bw £.99110089 MHz
T2 1 2.59750155 GHz 12.75 dam T2 1 2.56750155 GHz 11.92 dam
L I 4 L [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.79 dBm) 17.24 dBm)
0 M1 59006630 GHZ| - 2.50844050 GHz
. Ogc Bw 13.459654085 MHz 13.441655834 MHz
T Ve L NP :
10d 104
{
o / | o
/ /
-10 df -10 d ,.’ Y
m~ . \\f\; \
= AR J r
o ™
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 10001 pts Span 40,0 MHz CF 2.599 GHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.5000663 GHz 17.79 dam ML L 2.5884405 GHz 17.24 dBm
T1 1 258622068 GHz 11.28 dBm Oce Bw 13.459654035 MHz T1 L 258628667 GHz 10.55 dBm Oce Bw 13.441655834 MHz
T2 1 2.59968033 GHz 12.34 dBm T2 1 2.50972833 GHz 11.65 dam
L I 4 [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att a0de SWT 10ps @ VBW  1MHz  Mode FFT o Att a0ds SWT i5ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] z ™M1[1] 16.79 dBm)
- 2.59646 - 1 2.59227210 GHz
o o 17.862215779 MHz ! _,K\  OccBw 17.862213779 MHz
04 o P 2l AR "'\\ 104 I, Pl Vi A N
\ | \
od \ 0 d
! \
10 df - - -10 o " T
R Y o K Ly 20 dem A o [T
™
P ( Lo |
et 2 oL
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 10001 pts Span 40.0 MHz CF 2.599 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.5064637 GHz 15.38 dam ML 2.5022721 GHz 16.79 dam
T1 1 2,5840369 GHz 12.26 dBm Oce Bw 17.882213779 MHz T1 L 258408889 GHz 10.09 dBm Oce Bw 17.882213779 MHz
T2 1 2.60189911 GHz 9.85 dam T2 1 2.5019511 GHz 10.79 dam
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 300 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.60 dBm)| ™M1[1]
2.593420000 GHz
20 . cc By - 4.480551945 MHz 20 1 \}}\/\ -
B e e P A [~
10 v 10 7
| \ |
od 7 \ 0 f
~1od / -0 d /
/ \ .|
/ hY o iy N/ Y
~ — v [
LA™ VAR VRS Y e A
30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 10001 pts Span 10.0 MHz CF 2.599 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50342 GHz 15.68 dam ML L 2.5899843 GHz 17.59 dam
T1 1 2,59077922 GHz 9.76 dBm Oce Bw 4,480551945 MHz T1 L 258843646 GHz 11.92 dBm Oce Bw 9.04709529 MHz
T2 1 2.50525977 GHz 10.29 dam T2 1 2.56748355 GHz 11.85 dam
L I 4 L [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0ds SWT i5ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1 14.45 dBm)
- N 50961930 GHz - . 9616370 GHz,
- X 13.504649535 MHz - P . 17.882211779 MHz
d " e d Yy = ot LY. o
10 = ¢ 10
| | \
od 1 T 0 d
/ | / |
10 df L 10 d 7
P . e Y . / \
“ N e A P
R VIV, P e it T
o o
-40 d -40 d
50 df 50 d
60 d -60 di
CF 2.593 GHz 10001 pts Span 40,0 MHz CF 2.599 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.5896193 GHz 16.57 dam ML L 2.5061637 GHz 14,45 dam
T1 1 2.58622968 GHz 10.22 dBm Oce Bw 13.504649535 MHz T1 L 25840443 GHz 10.17 dBm Oce Bw 17.882211779 MHz
T2 1 2.59973433 GHz 9.97 dam T2 1 2.50192711 GHz 9.13 dam
L I 4 [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 41

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum = i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.51 dbm)| MI[1]
20 a8 2.592548000 GHz - 2.5
T Occ B 4.490550945 MHz Occ B £.997100290 MHZ
104 S Pt AN El 104 WA [ S e
h / A h H A
0d8 i a 0 d 1 1
/ \ / \
-10 dem - - -10 dem -
/ hY
20 dBm 20 dem
n J AL J J \
ekl e o . et p—
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.593 GHz 10001 pts Span 10.0 MHz CF 2.599 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,502548 GHz 14,51 dam ML 2.5897563 GHz 15.26 dam
T1 1 2.59075322 GHz 8.64 dBm Oce Bw 4,430550945 MHz T1 L 258846445 GHz 8.64 dBm Oce Bw £.99710029 MHz
T2 1 250524378 GHz 7.75 dam T2 1 2.56748155 GHz 8.46 dam
-
~ I 4 S JL -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0ds SWT i5ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.61 dBm)| 13.90 dBm)
0 ] 9457480 GHz - 2.58759250 GHz,
T OccBw 13.459654035 MHz 17.782221778 MHz
. 4 : s S ’
0d8 / 4 0 d 1
’i‘ \
-10 dam : \\ -10 dam: JI |
/ Y / [
20 dgm . 20 dBm
R
WAl LA CrTs Vi, / i S
-a/eef SR Wf W p
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2,599 GHz 10001 pts Span 90.0 MHz CF 2.593 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.5045748 GHz 13.61 dam ML L 2.5875925 GHz 13.90 dam
TL 1 2.56624463 GHz 6.51 dBm Occ Bw 13.459554035 MHz T1 L 2.58408489 GHz 7.33 dém Occ Bw 17.762221778 MHz
T2 1 2.59970433 GHz 7.47 dam T2 1 2.50185711 GHz 7.11 dam
L ] J - ( JU ) v

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

Conducted Band Edge

LTE Band 41 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] o
spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 dém Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 d!ﬂ,l%li-! PURIOUS INE_ABS PABS 20 th‘n‘E 'PIIH[ﬁ IS_LINE_ABS PASS
10 dem ﬂ 10 dBm
il i
0 dem J k 0 dBm / I
-10 dem
-10 dBm 1 \ } \_|
o0 Aam F -a0 dem T
SPURIOUS_LINE_ABS
-30 dBm =0 cém
-40 dim, e —
50 dem
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | 2,685 GHz 2.690 GHz 100.000 kHz 2.68564 GHz 23.91 dém -6.09 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49034 GHz -34.36 dém -9.36 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -12.51 dBm -2.51 dB
2.490 GHz 2.495 GHz 1.000 MHz 249500 GHz -23.17 dém -10.17 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -19.01 dBm -0.01 dg
2:495 GHz 2.496 GHz 50.000 kiz 2.49600 GHz -19.98 dém -6.59 d8 2,695 GHz 2.696 GHz 1,000 MHz 2.69512 GHz -30.58 dBm -17.56 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49534 GHz 21.28 dem -8.72 dB .606 GHz 2.715 GHz 1.000 MHz 5.65850 GHz 32 .54 dBm 754 dn
.
il ) ve N [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Ref Level 30.00 dBm

offset 16.60 dB Mode Auto Sweep Ref Level 30.00 dém Offset 16.60 di Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dh!‘%lﬂ EPURIOUS INE_ABS PABS 20 dkHﬁlp SPURIOUS _LINE _ABS PASS
10 dBm P ,,\l
0 dBm dem ‘
-10 dBm ’ l 10 dem K
o0 Aam ] -a0 dem + T
SPURIOUS_LINE_ABS . o
=30 dBm : ““""MM.‘
40 dBm
40 dam sttt -
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | 2.685 GHz 2.690 GHz 100.000 kHz 2.68671 GHz 9.688 dBm -20.12 db
2.475 GHz 2.450 GHz 1.000 MHz 2.48854 GHz -20.33 dém -4.33 de 2,690 GHz 2.601 GHz 100.000 kHz 2,69001 GHz -20.12 dBm -10.12 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49498 GHz -21.72 dém -8.72 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -19.02 dBm -0.02 dg
2,495 GHz 2.496 GHz 50.000 kHz 2,49539 GHz -25.20 dém -12.20 dB 5 595 CH= 2896 GHz 1,000 MHz 269504 GHz 27 51 dBm 1461 de
2,498 GHz 2.501 GHz 100,000 kHz 2,49927 GHz 7.02 dem -22.98 dB > 856 GHz 5716 GHz 1,000 Mz 555614 GHe ~57.78 dbm 276 db,
.
I 1 r3

7.JUL. 2024

15:5B6:55

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 41 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

B

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.60 dB Mode Auto Sweep

s um

SGL Count 100/100

Ref Level 30,00 dém  Offset 16.60 dg

Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
20 d!ﬂr‘%m PURIOUS INE_ABS PABS 20 th‘.‘E 'PIIH[I!i IS_LINE_ABS PASS
10 dBm ﬂ 10 dBm |
l i
0 dem J l 0 dem ! ‘
-10 dBm
-10 deém - \ [ \_l
50 dam ’ -20 dem |
SPURIOUS_LINE_ABS
-30 dBm
40 dam—L FRRNTITN > : P
-50 dBm
-60 dBm
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8968 GHz 23.15 dBm -6.85 db
2.475 GHz 2.490 GHz 1.000 MHz 249036 GHz -34.98 dém -9.98 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -14.51 dBm -4.51 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49478 GHz -23.80 dém -10.80 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69134 GHz -20.76 dBm -10.76 de
2.485 GHz 2.496 GHz 50.000 kHz 249600 GHz -20.83 dBm -7.63 dB 2,695 GHz 2,696 GHz 1,000 MHz 2,69537 GHz -31.76 dBm -18.76 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49634 GHz 20.57 dBm -9.43 d& 2.606 GHz 2.715 GHz 1,000 MHz 5.60634 GHz -33.57 dbm ~8.57 dB
Y
Il v j [ i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.60 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém  Offset 16.60 de

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
20 d!:\%'” SPURIOUS _LINE_ABS PABS zudkmp PURIOUS LINE ABS PASS
10 dBm 10den
0 dem i dem WI\
-10 dém / 10 dem [
|
-20 dem
50 dam -
SPURIOUS_LINE_ABS g l
-30 dem
=30 dBm: MW MM
-40 dBm
=40 dam sty e ]
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
| __Range Low RangeUp__ | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68680 GHz 8.69 dBm -21.31 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49006 GHz -28.15 dém - ds 2.690 GHz 2.691 GHz 100.000 kHz 2.69002 GHz -20.45 dBm -10.45 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49499 GHz -18.56 dém -5.56 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69112 GHz -19.56 dBm -9.56 d&
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -25.95 dBm -12.95 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69509 GHz Z28.67 dbm C15.67 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49914 GHz 6.03 dBm -23.97 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.60634 GHz -59.57 dbm ~4.57 dB
Y
)i i )
Date: 17.JUL.2024 15 17
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 41 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

B

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.60 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 16.60 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
20 dIﬂ,lin-! PURIOUS INE_ABS PABS 20 th‘.‘E 'PIlHl(hi IS_LINE_ABS PASS
10 dBm /ﬂ\ 10 dBm ‘
0 dem l l 0 dem J 1
-10 dém ! -10 deém j \ \_|
(! |
SPURIOUS_LINE_ABS \.‘
-30 dBm
_40 der, _ ool bl - ——
-50 dBm
-60 dem
60 dém
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.501 GHz | |G oete =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8966 GHz 22.16 dBm -7.84 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49026 GHz -35.51 dém ~10.61 dB 2.690 GHz 2.691 GHz 100,000 kHz 2.69000 GHz Z15.08 dBm Zs.08 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49492 GHz -25.41 dém -12.41 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69122 GHz -21.63 dBm -11.63 d8
2.485 GHz 2.496 GHz 50.000 kHz 249559 GHz -22,57 dBm -9.57 dB 2,695 GHz 2,696 GHz 1,000 MHz 2,69514 GHz -33.21 dBm -20.21 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49633 GHz 19.03 dém -10.97 dB 2.696 GHz 2.715 GHz 1,000 MH2 269508 GHz -35.34 dBm 10,34 dB
Y
Il v j [ i
Date: 15:54:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.60 dB Mode Auto Sweep

Ref Level 30.00 dBm

Offset 16.60 dB Mode Auto Sweep

SGL Count 1004100
@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
20 d!:\%'” SPURIOUS _LINE_ABS PABS zudkmp PURIOUS LINE ABS PASS
10 dem 10dem
0 dBm \
-10 dBm l \_|
50 dam I
SPURIOUS_LINE_ABS
-30 dBm
. b 40 dBm T, .
=40 dam - m_—
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68707 GHz 7.78 dbm -22.22 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49049 GHz -28.32 dém - ds 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -22.89 dBm -12.89 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49498 GHz -21.72 dém -8.72 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69102 GHz -21.75 dBm -11.75 de
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -27.29 dBm -14.29 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69524 GHz Z28.57 dBm Z15.57 de
2,496 GHz 2.501 GHz 100,000 kHz 2.49969 GHz 4,99 dBm -25.01 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69605 GHz 3016 dBm ~5.16 dB
Y
)i i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A14-13 of 25



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 41 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

B

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.60 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém  Offset 16.60 dg

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PAES
20 dIﬂ,lin-! PURIOUS INE_ABS PABS 20 th‘.‘E SPURIOUS _LINE_ABS PASS
10 dBm i 10 dBm ﬂ
l .
0 dem ‘ \ 0 dem I ‘
-10 dam 1 -10 dBm ’ i \_|
o darn. l l -20 dem | T
SPURIOUS_LINE_ABS J l
-30 dBm ~30 dem
0 d i TR
-40 dBm m Lk v T —
-50 dBm
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | AL 2,685 GHz 2.690 GHz 100.000 kHz 2.68563 GHz 19.09 dBm -10.91 db
2.475 GHz 2.490 GHz 1.000 MHz 248992 GHz -37.90 dém -12.90 dB 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -19.42 dBm -9.42 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49487 GHz -28.35 dBm -15.35 d8 2,691 GHz 2.605 GHz 1,000 MHz 2.69116 GHz -24.13 dBm -14.13 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -24.34 dBm -11.34 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69514 GHz 23515 dBm 222,15 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49633 GHz 15.98 dBm -14.02 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.60674 GHz 36,50 dbm C11.50 dB
Y
Il v j [ i
Date: 15:55:1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.60 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.60 dB Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
20 d!:\%'” SPURIOUS _LINE_ABS PABS zudkmp PURIOUS LINE ABS PASS
10 dem 10dem
0 dém f 1
-10 deém J
|
SPURIOUS_LINE_ABS ’
30 dem prin=]
MW' h’ 40 dBm N“""*«u....‘__, i
-40 dBm = -
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68615 GHz 5.85 dBm -24.15 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49042 GHz -32.02 dém ds 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -25.13 dBm -15.13 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49493 GHz -23.51 dém -10.51 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69123 GHz -23.63 dBm -13.63 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -29.34 dBm -16.34 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69510 GHz 29.53 dbm Z16.53 dB
2,496 GHz 2.501 GHz 100,000 kHz 2,50007 GHz 2,97 dBm -27.03 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69615 GHz -31.48 dbm ~6.48 db
Y
)i i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A14-14 of 25



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum L

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.60 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 16.60 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS PAES
20 dIﬂ,lin-! PURIOUS INE_ABS PABS ZDGH'\L.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 Bm
o dBm ‘l dem ‘\
-10 dém ! 10 dem |L [ E—
50 A, L 20 dBm !
SPURIOUS_LINE_ABS \
e " o e
MWWWW
L -40 dBm
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | 2,680 GHz 2.690 GHz 100.000 kHz 2.68382 GHz 7.72 dbm -22.28 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49030 GHz -31.13 dém -6.13 d8 2.690 GHz 2.691 GHz 200.000 kHz 2.69003 GHz -21.77 dBm -11.77 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49485 GHz -22.23 dém -9.23 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69116 GHz -19.39 dBm -5.39 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49600 GHz -27.74 dBm -14.74 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69571 GHz 25751 dBm Z14.51 de
2,496 GHz 2.506 GHz 100,000 kHz 2.50358 GHz 4.15 dBm -25.85 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70477 GHz 30,79 dBm ~5.79 dB
Y
i [ i (] )

LTE Band 41/

10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

(%]

Ref Level 30.00 dBm  Offset 16.60 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 16.60 de

Mode Auto Sweep

SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
20 d!ﬂ!‘ﬂﬂ PURIOUS INE_ABS PABS 20 dh”‘n‘ﬁ SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
0 dBm | dem —
-10 dém r | 10 dem |I I__l
o0 dam , { 20 dBm
SPURIOUS_LINE_ABS '#"'"‘--‘1 J '\ WM—_
20 dom J— -30 dem
| -40 dBm —_—
50 dem
50 dBm
-50 dBm
-60 dem
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | 2.680 GHz 2.690 GHz 100.000 kHz 2.68287 GHz 6.75 dBm -23.25 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49036 GHz -27.01 dém -2.01 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -22.91 dBm -12.91 d8
2.490 GHz 2.495 GHz 1.000 MHz 2.49480 GHz -20.65 dém -7.65 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69117 GHz -19.49 dBm -9.49 dg
2,495 GHz 2.496 GHz 100,000 kHz 2,49534 GHz -27.62 dém -14.62 dB 5 605 GH= 3,700 GH2 1,000 Mz 2.69502 GHz ~26.60 dBm 1369 dB
2,498 GHz 2.506 GHz 100,000 kHz 2,50184 GHz 3,09 dem -26.01 dB 5.700 GHz 2.715 GH2 1.000 MHz 5.70004 GHz 31.50 cBm £ 50 dn
.
Il 1 r3
17.JUL.2024 l16:1B:11 17
TEL : 886-3-327-3456 Page Number 1 A14-15 of 25

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 41/ 10MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.60 dB Mode Auto Sweep

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.60 dB Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PABS | SPURIGIECHNEKARS PABS
20 d!ﬂ,lln-! PURIOUS INE_ABS PABS ZDth‘.‘E SPURIOUS _LINE_ABS PASS
10 dBm 10 cBm
dl dem —
0 dém f " q \
-10 dBm | 5 10 dem \ I——l
20 o | o e W \
SPURIOUS_LINE_ABS J
2 WY
-30 dBm ] 30 dem
- b 40 dBm e .
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALil 2,680 GHz 2.690 GHz 100.000 kHz 2.68189 GHz 5.49 dBm -24.52 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49039 GHz -28.13 dém -3.13 d8 2.690 GHz 2.691 GHz 200.000 kHz 2.69004 GHz -22.98 dBm -12.98 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49481 GHz -24.56 dém -11.56 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69120 GHz -22.60 dBm -12.60 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49559 GHz -30.66 dBm -17.66 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69503 GHz 27.68 dbm Z14.68 dB
2,496 GHz 2.506 GHz 100,000 kHz 2.50223 GHz 2.25 dBm -27.75 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70016 GHz ~35.12 dbm ~7.12 dB
Y
Il v j [ i
Date: 16: Date 16:27:45

LTE Band 41/

-—

OMHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m ] m
spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 16.60 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPuwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
20 d!ﬂ!‘%“‘! PURIOUS INE_ABS PABS 20 th‘n‘E SPURIOUS _LINE_ABS PASS
10 dBm 10dBm
0 dem e \
-10 dém f W| 10 dem \ l——l
o0 Aam l 20 dBm: ‘
SPURIOUS_LINE_ABS ) 1
30 dBm
-30 dBm N
s T
| et u 40 dBm [
40, [r——atmiel
-50 dBm
-50 dBm
-60 dem
-60 dem
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AL 2,680 GHz 2.690 GHz 100.000 kHz 2.68069 GHz 3.61 dBm -26.39 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49030 GHz -29.17 dBm -4.17 dB 2.690 GHz 2,601 GHz 200.000 kHz 2,69000 GHz -26.47 dBm -16.47 dB
2.490 GHz 2.495 GHz 1.000 MHz 249442 GHz -25.56 dém -12.56 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69131 GHz -25.46 dBm -15.46 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49598 GHz -32.81 dBm -19.81 dB 5 605 GH= 3,700 GH2 1.000 M2 2.69501 GHz 58,93 dBm Jic93 s
2.496 GHz 2.506 GHz 100.000 kHz 2.50235 GHz 0.22 dBm -29.78 dB 5.700 GHz 2.715 GH2 1.000 MHz 5.70010 GHz 3306 dBm 508 dn
Y
I 1 r3
17.JUL. 2024 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A14-16 of 25



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 41/ 15MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

B

Ref Level 30.00 dBm  Offset 16.60 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.60 dB Mode Auto Sweep

@1 AvoPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
20 dhlpe _PPURIOUS LINE _ABS PABS 20 dhife—$PURIOUS LINE ABS PASS
10 dBm 10deém
o,
0 dem - - ofaem [
-10 dam ﬂ -jo dém {
L
5N dam. \ 0 dBm T
SPURIOUS_LINE_ABS m J \_&k
30 dom ’ - 30 dem ~
[Tt s 40 dBm o —
40 dBm
50 dem
50 dam
-50 dBm
-60 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2,511 6Hz |||55urious ~
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | 2.675 GHz 2.690 GHz 100.000 kHz 2.67735 GHz 5.22 dBm -24.78 db
2,475 GHz 2.490 GHz 1.000 MHz 2.49033 GHz -27.04 dém -2.04 d& 2.690 GHz 2.691 GHz 300.000 kHz 2.69000 GHz -23.17 dBm -13.17 dB
2,450 GHz 2.495 GHz 1.000 MHz 2,49484 GHz -21.71 dém -8.71d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -21.17 dBm -11.17 d&
2,495 GHz 2.496 GHz 150,000 kHz 2,49535 GHz -27.36 dém -14.36 dB 5 605 GH= 3,708 GH2 1.000 M2 2.69523 GHz 5730 dBm 1450 dB
2,498 GHz 2.511 GHz 100,000 kHz 2.50717 GHz 1,43 dBm -28.57 dB 5.705 GHz 2.715 GHz 1.000 MHz 5.70801 GHz 3350 dBm 8.cnds
.
Il v j [ i

LTE Band 41/

15MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

(%]

Ref Level 30.00 dBm  Offset 16.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém  Offset 16.60 de

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ paks
20 dhlpe _PPURIOUS LINE _ABS PABS 20 dhife—$PURIOUS LINE ABS PASS
10 dBm 10dBm
0 dBm ofdem T
-10 dém 1" '#D dem
ha \ 0 oBm I ""““-w..._ %
PURIOUS_LINE_ABS hh
— - | \‘ 30 dem e
-30 dBm P——— 1
- 40 dBm P
40 dBm
-50 dBm
-50 dBm
-60 dem
-60 dam
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2,511 GHz | |G oaete =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AL 2.675 GHz 2.690 GHz 100.000 kHz 2.67687 GHz 4.31 dBm -25.69 db
2,475 GHz 2.490 GHz 1.000 MHz 2.49050 GHz -27.84 dém -2.94 d8 2,690 GHz 2.691 GHz 300,000 kHz 2.69000 GHz -23.78 dBm -13.78 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49486 GHz -23.73 dém -10.73 dé 2,691 GHz 2,605 GHz 1,000 MHz 269117 GHz -21.25 dbm -11.25 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49584 GHz -28.78 dBm -15.78 dB 5 605 GH= 2,705 GHz 1,000 MHz 3 60520 GHz 55 62 dBrm 1260 dB
2.496 GHz 2.511 GHz 100.000 kHz 2.50947 GHz 0.55 dBm -29.45 dB 2.705 GHz 2.715 GHz 1,000 MH2 2.70564 GHz 33.23 dBm ~B.03 dB
Y
I i o
17.JUL.2024 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A14-17 of 25




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-

02B

LTE Band 41 / 15MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
ectrum =) s um 7
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 dém Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ paks
20 dhlpe _PPURIOUS LINE _ABS PABS 20 dhife—$PURIOUS LINE ABS PASS
10 dBm 10deém
0 dem — ofaenm 1
-10 dem 1 -fo dem {
]
5N dam. \ 0 dBm \ T
PURIOUS_LINE_ABS M ——_
; pp— | l £30 dem b e —
-30 dBm .
J— i
-40 dBm
30 dBm
-50 dBm
-50 dBm
-60 dem
-60 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2,511 GHz | |G oaete ~
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AL 2.675 GHz 2.690 GHz 100.000 kHz 2.67687 GHz 3.37 dBm -26.63 db
2,475 GHz 2.490 GHz 1.000 MHz 2.49036 GHz -28.24 dém -3.24 d& 2.690 GHz 2.691 GHz 300.000 kHz 2.69006 GHz -25.74 dBm -15.74 dB
2,450 GHz 2.495 GHz 1.000 MHz 249489 GHz -24.65 dém -11.65d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69106 GHz -23.16 dBm -13.16 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49595 GHz -30.94 dBm -17.54 dB 5 605 GH= 3,708 GH2 1.000 M2 3 60500 GHz 57.06 dBm 14.06 dB
2.496 GHz 2.511 GHz 100.000 kHz 2.50826 GHz -0.46 dém -30.46 dB 5.705 GHz 2.715 GHz 1.000 MHz 2.70557 GHz 3306 dBm 506 da
Y
Il v j [ i

LTE Band 41

/ 15MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
spectrum :%:‘ Spectrum 7
Ref Level 30.00 dém  Offset 16,60 d& Mode Auto Sweep RefLevel 30.00 dém  Offset 16.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ paks
20 dhlpe _PPURIOUS LINE _ABS PABS 20 dhife—$PURIOUS LINE ABS PASS
10 dBm 10dBm
0 dBm of v \
-10 dém ‘i 'iu dem {
_on dam, -£0 dém T
SPURIOUS_LINE_ABS l l\
30 dem i 0 dem ~ o —
ST e | o lﬁ -40 dBm
i e
-50 dBm
-50 dBm
-60 dem
-60 dam
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2,511 GHz | |G oaete =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | L1 2.675 GHz 2.690 GHz 100.000 kHz 2.67628 GHz 1.33 dbm -28.67 db
2,475 GHz 2.490 GHz 1.000 MHz 2.49042 GHz -32.98 dém -7.98 d8 2,690 GHz 2.691 GHz 300,000 kHz 2.69001 GHz -29.73 dBm -19.73 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49454 GHz -31.00 dém -18.00 dé 2,691 GHz 2,605 GHz 1,000 MHz 2,69108 GHz -27.32 dbm -17.32 de
2.495 GHz 2.496 GHz 150.000 kHz 2.49546 GHz -34.93 dBm -21.93 dB 5 605 GH= 2,705 GHz 1,000 MHz 3 60520 GHz 50 83 dBrm 1663 dB
2.496 GHz 2.511 GHz 100.000 kHz 2.50022 GHz -2.32 dém -32.32 dB 2.705 GHz 2.715 GHz 1,000 MH2 2.70515 GHz ~34.76 dBm —0.76 dB
Y
I i o
17.JUL.2024 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A14-18 of 25



ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 41/ 20MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

o
ectrum =\ s um v
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 dém Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 d!ﬂ!‘%“‘! PURIOUS INE_ABS PABS 20 th‘n‘E SPURIOUS _LINE_ABS PASS
10 dBm 10dBm
T o]
0 dBm 0dem 1
-10 dem J 1 -jo dem l |
o0 dam J l -30 dBm \ — T
SPURIOUS_LINE_ABS ] rd'.'
A f \‘ f30 dem A
-30 dém ———
——
40 dBm
ddem
50 dem
50 dam
-50 dBm
-60 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AL 2,670 GHz 2.690 GHz 100.000 kHz 2.67799 GHz 4.28 dBm -25.72 db
2.475 GHz 2.490 GHz 1.000 MHz 2,48968 GHz -26.94 dBm -1.94 dB 2.690 GHz 2,601 GHz 500.000 kHz 2,69009 GHz -23.35 dBm -13.35 dB
2.490 GHz 2.495 GHz 1.000 MHz 249483 GHz -23.33 dém -10.33 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69108 GHz -22.21 dBm -12.21 d&
2,495 GHz 2.496 GHz 200.000 kHz 2,49539 GHz -28.80 dém -15.80 dB 5 605 GH= 3710 GH2 1,000 Mz 2.69518 GHz 26,35 dBm 13,35 a8
2,498 GHz 2.516 GHz 100,000 kHz 2,50751 GHz 0.09 dem -29.91 dB 5.710 GHz 2.715 GHz 1.000 MHz 2.71057 GHz 35 45 dBm Zi0-45 B
.
Il v j [ i

LTE Band 41 / 20MHz / 16QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB

oo
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 16.60 dB Mode Autg Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGIBCHNEKARS PABS
20 d!ﬂ,lln-! PURIOUS INE_ABS PABS 20 th‘:‘E SPURIOUS _LINE_ABS PASS
10 dBm 10 cBm
0 dBm 0 FBm 1
-10 dam ‘[ —1 -10 d&m l |
50 A, | ' 30 dem
SPURIOUS_LINE_ABS | } k N. M ——— l
=30 dBm s 0 dem A
D—— - [
-40 dBm
-40 dBm
-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.516 GHz | || 550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALil 2,670 GHz 2.690 GHz 100.000 kHz 2.67272 GHz 3.24 dbm -26.76 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49026 GHz -28.13 dém -3.13 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69007 GHz -24.73 dBm -14.73 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49491 GHz -25.25 dém -12.25 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -23.08 dBm -13.08 d8
2,455 GHz 2.496 GHz 200,000 kHz 2.49559 GHz -31.11 dBm -18.11 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.69564 GHz Z25.92 dbm 12,92 db
2,496 GHz 2.516 GHz 100,000 kHz 2.51080 GHz -0.94 dBm -30.94 dB 2.710 GHz 2.715 GHz 1,000 MHz 5.71015 GHz ~34.55 dbm ~9.55 dB
Y
)i i )
17.JUL.2024 16:5C 1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-

02B

LTE Band 41 / 20MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
ectrum =) s um 7
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 dém Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
20 d!ﬂ,l%lb-! PURIOUS INE_ABS PABS 20 th‘n‘E SPURIOUS _LINE_ABS PASS
10 dBm 10dBm
0 dBm 0 T
-10 dem "r | -jo dem I |
o0 dam | l -30 dBm T
SPURIOUS_LINE_ABS
— 0 dem \JH 2 S—
——
premm h'j N 40 dBm S
-50 dBm
-60 dem
-60 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AL 2.670 GHz 2.690 GHz 100.000 kHz 2.67226 GHz 2.24 dBm -27.76 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49044 GHz -28.52 dém -4.52 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69017 GHz -27.05 dBm -17.05 dB
2.490 GHz 2.495 GHz 1.000 MHz 249454 GHz -27.48 dém -14.43 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69126 GHz -25.01 dBm -15.01 d&
2.495 GHz 2.496 GHz 200.000 kHz 2.49597 GHz -32.73 dBm -19.73 dB 5 605 GH= 3710 GH2 1.000 M2 2.69527 GHz 57.25 dBm 1425 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.51248 GHz -1.75 dém -31.75 dB 5.710 GHz 2.715 GHz 1.000 MHz 5.71003 GHz 35 46 dBm Zi0.46 B
Y
Il v j [ i
Date: 16:51:22

LTE Band 41

/ 20MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m ] m
spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 16.60 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PARS
20 d!ﬂ,l%lb-! PURIOUS INE_ABS PABS 20 th‘n‘E SPURIOUS _LINE_ABS PASS
10 dBm 10dBm
™
0 dBm 0 i \
-10 dem | - 1 -30 dem I l
o0 dam J l -40 dem T
SPURIOUS_LINE_ABS J l
0 dem
-30 dBm e S
" J 40 dBm D™ .
m-
-50 dBm
-50 dBm
-60 dem
-60 dam
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AL 2,670 GHz 2.690 GHz 100.000 kHz 2.67316 GHz 0.50 dBm -29.50 db
2.475 GHz 2.490 GHz 1.000 MHz 248507 GHz -33.40 dBm -6.40 db 2.690 GHz 2,601 GHz 500.000 kHz 2,69006 GHz -29.10 dBm -19.10 dB
2490 GHz 2,405 GHz 1.000 MHz 249500 GHz -32.63 dém -19.63 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69108 GHz -28.47 dBm -18.47 d&
2.495 GHz 2.496 GHz 200.000 kHz 2.49564 GHz -35.17 dBm -22.17 dB 5 605 GH= 3710 GH2 1.000 M2 2.69514 GHz 30,04 dBm 1704 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.51442 GHz -3.56 deém -33.56 dB 5.710 GHz 2.715 GHz 1.000 MHz 5.71002 GHz 37 40 dBm iz-40 B
Y
I J1 i
UL.202 16:52:16 17
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ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

Conducted Spurious Emission

LTE Band 41 / 5MHz
Lowest Channel / QPSK Middle Channel / QPSK

Ref Level 0.00 dém  Offset 16.60 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 16,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
10 d3mE—BRURIOUS LINE ABS nabs 10 dBTE—$AURIOUS LINE ARS r
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
A TSN v A ||| 40 cBm vy Ay A
[T AL e . it ML Vo e st
-60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
-0 dB -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 910.07746 MHz -47.06 dBm -22.06 dB 30,000 MHz 1,000 GHz 1.000 MHz 909.59270 MHz -47.03 dBm -22.03 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.47445 GHz -41.25 dBm -16.25 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46597 GHz -46.02 dBm -21.02 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.95334 GHz -45.42 dBm -20.42 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.93441 GHz -45,57 dBm -20.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -41.13 dBm -16.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98075 GHz -40.73 dBm -15.73 d8
7.000 GHz 10,000 GHz 1.000 MHz 8.95742 GHz -44,41 dBm -19,41 dB 7.000 GHz 10,000 GHz 1.000 MHz 8,02003 GHz -44,39 dBm -19,39 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89076 GHz -42.65 dBm -17.65 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.80576 GHz -42.51 dBm -17.51 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65079 GHz -37.75 dBm -12.75 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65779 GHz -37.90 dBm -12.90 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.00225 GHz -39.41 dBm -14.41 dBb 18.000 GHz 27,000 GHz 1.000 MHz 18.00075 GHz -30.55 dBm -14.55 dB
T bl
L 4L J . L PAS J
@ 17.JUL.20D24 15 17.JUL.202
Highest Channel / QPSK
Speé 1
Ref Level 0.00 dém  Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck Pabs
_10 dine—$RURICUS INE ABS Ak
-20 dBém
" e
A rmah, M NV . VAR
o "
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimi
20.000 MHz 1,000 GHz 1.000 MHz 964.37031 MHz -46.91 dém -21.91 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.16146 GHz -46.03 dBm -21.03 dB
2,715 GHz 3,000 GHz 1,000 MHz 2,96119 GHz -45,42 dBm -20.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92076 GHz -41.13 dBm -16.13 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.71480 GHz -44,51 dBm -19.51 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90026 GHz -42.75 dBm -17.75 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.65279 GHz -38.01 dBém -13.01 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.77665 GHz -39.34 dBm -14.34 d&
i
I J v
Date: 1 16:15:39
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ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 41 / 10MHz
Lowest Channel / QPSK Middle Channel / QPSK

n trum
Ref Level 0.00 dBm  Offset 16.60 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1660 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
A A A -40 dBm 2 B *
— o oy - R S
[—— ——r I R R
60 dB 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 951.28186 MHz -46.94 dBm -21.94 dB 30,000 MHz 1,000 GHz 1.000 MHz 916.237931 MHz -46.78 dBém -21.78 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.47187 GHz -44.45 dBm -19.45 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.44127 GHz -46.19 dBm -21.19 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.96062 GHz -44.95 dBm -19.95 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.95008 GHz -45.42 dBm -20.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -41.17 dBm -16.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.69326 GHz -40.81 dBm -15.81 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.01443 GHz -44,51 dBm -19,51 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.01243 GHz -44.44 dBm -10.44 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89476 GHz -42.70 dBm -17.70 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90126 GHz -42.73 dBm -17.73 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.64579 GHz -37.92 dBm -12.92 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65479 GHz -37.83 dBm -12.83 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.00475 GHz -39,57 dBm -14.57 db 18.000 GHz 27,000 GHz 1.000 MHz 18.00275 GHz -30.66 dBm -14.66 d&
il il
L L J o L L J L

Highest Channel / QPSK

3 pe 1 nv:u
Ref Level 0.00 dém  Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddme—$RURICUS bInE A0s nak
-20 dBém
PURIOUS_ 5_
A 4
-40 dB — — - vt V) A A
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 916.37931 MHz -47.11 dBém -22.11 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.47150 GHz -46.02 dBm -21.02 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,945081 GHz -45,20 dBm -20.20 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.95276 GHz -41.01 dBm -16.01 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.92743 GHz -44,32 dBém -19.32 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.91676 GHz -42.74 dBm -17.74 dB
14,000 GHz 18,000 GHz 1.000 MHz 17 64679 GHz -37.87 dBém -12.87 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00775 GHz -39.42 dBém -14.42 d&
i
JL J -
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LTE Band 41 / 15MHz
Lowest Channel / QPSK Middle Channel / QPSK

n trum
Ref Level 0.00 dBm  Offset 16.60 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1660 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
"y e ~ -40 dBm el Ay —
[T A T PRI ™ IO T e W B A
50 dB 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 937.70865 MHz -47.00 dBm -22.00 dB 30,000 MHz 1,000 GHz 1.000 MHz 958.06847 MHz -46.86 dBm -21.86 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.47334 GHz -44.11 dBm -19.11 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.44864 GHz -46.10 dBm -21.10 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.95834 GHz -45.55 dBm -20.55 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.94111 GHz -45.47 dBm -20.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93526 GHz -41.14 dBm -16.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -41.05 dBm -16.05 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.00343 GHz -44,46 dBm -19,46 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.03893 GHz -44.17 dBm -10.17 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.30476 GHz -42.87 dBm -17.87 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90926 GHz -42.69 dBm -17.69 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65229 GHz -37.95 dBm -12.95 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65429 GHz -37.88 dBm -12.88 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.01325 GHz -39.74 dBm -14.74 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00425 GHz -30.58 dBm -14.58 d&
il il
L L J e L L J L

17:06:57

Highest Channel / QPSK

3 pe 1 nv:u
Ref Level 0.00 dém  Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddme—$RURICUS bInE A0s nak
-20 dBém
L SPURIOUS_LINE_ABS_
-40 des a X
— - ]
m’ e el haud L b
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 976.97401 MHz -46.95 dém -21.95 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46597 GHz -46.08 dBm -21.08 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,92914 GHz -45,45 dBm -20.45 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.92076 GHz -40.97 dém -15.97 d8
7.000 GHz 10,000 GHz 1.000 MHz 8.93993 GHz -44.42 dém -19.42 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.90926 GHz -42.75 dim -17.75dB
14,000 GHz 18,000 GHz 1.000 MHz 17.65929 GHz -37.91 dBém -12.91 d8
18.000 GHz 27.000 GHz 1.000 MHz 18.00375 GHz -39.58 dBm -14.58 d&
i
JL J -
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LTE Band 41 / 20MHz
Lowest Channel / QPSK Middle Channel / QPSK

n trum
Ref Level 0.00 dBm  Offset 16.60 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1660 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
" S - ~ 40 dBm 2 e 7 e
wmw e ey P MWW’ e,
60 dB 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-a0 d8 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 881.96152 MHz -46.96 dBm -21.96 dB 30,000 MHz 1,000 GHz 1.000 MHz 926.55922 MHz -46.92 dBm -21,92 dg
1.000 GHz 2.475 GHz 1.000 MHz 2.47113 GHz -45.92 dBm -20.92 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47371 GHz -46.00 dBm -21.09 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.95407 GHz -45.54 dBm -20.54 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.92985 GHz -45.58 dBm -20.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90576 GHz -41.03 dBm -16.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -41.26 dBm -16.26 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.02603 GHz -44,16 dBm -19.16 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.06292 GHz -44.53 dBm -10.53 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.88676 GHz -42.72 dBm -17.72 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.91226 GHz -42.75 dBm -17.75 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.66779 GHz -37.78 dBm -12.78 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.66929 GHz -37.89 dBm -12.89 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00325 GHz -39.62 dBm -14.62 db 18,000 GHz 27,000 GHz 1.000 MHz 18.01475 GHz -30.53 dBm -14.53 d&
il il
L L J e L L J L

Highest Channel / QPSK

3 pe 1 nv:u
Ref Level 0.00 dém  Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddme—$RURICUS bInE A0s nak
-20 dBém
| SPURIOUS_ 5_
-40 dB e A
i — o s V7 = A
s pstnasetisinte! [ aie's b
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 969.70265 MHz -46.82 dém -21.82 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.47445 GHz -46.11 dBm -21.11 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,97515 GHz -45,46 dBm -20.46 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.92126 GHz -41.15 dBm -16.15 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.94093 GHz -44.41 dBm -19.41 d&
10.000 GHz 14.000 GHz 1.000 MHz 13.88476 GHz -42.68 dim -17.68 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.64729 GHz -37.88 dBém -12.88 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00275 GHz -39.43 dBém -14.43 d&
i
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ssamon . FCC RADIO TEST REPORT Report No. : FG3D2803-02B
Frequency Stability
Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0019
40 Normal Voltage 0.0025
30 Normal Voltage 0.0045
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0019
PASS
-10 Normal Voltage 0.0022
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0000
20 Battery End Point 0.0022
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.465 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2803-02B

LTE Band 41C

26dB Bandwidth

Mode ‘

LTE Band 41C : 26dB BW(MHz)

QPSK
BW SMHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 2472 25.07 29.67 25.22 30.56
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.96 24.97 29.91 35.03 39.79
Mode LTE Band 41C : 26dB BW(MHz)
16QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.72 24.97 29.91 25.12 30.39
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.75 25.07 30.03 34.96 39.79
Mode LTE Band 41C : 26dB BW(MHz)
64QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.62 25.07 29.78 25.22 30.50
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.82 24.92 30.08 34.75 39.79
Mode LTE Band 41C : 26dB BW(MHz)
256QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.62 25.12 29.91 25.12 30.86
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.82 2497 29.73 34.89 39.88
TEL : 886-3-327-3456 Page Number : A15-1 of 78
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ssanranas. FCC RADIO TEST REPORT Report No. : FG3D2803-02B

LTE Band 41C

QPSK

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+15MHz

ctrum = pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30dE SWT  7.5us @ VBW 3MHz  Mode FFT o Att a0dé SWT  7.5ps @ VBW 3MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
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CF 2.593025 GHz 1001 pts Span 50.0 MHz CF 2.599025 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.584933 GHz 24,88 dam nd8 down 24,725 MHz ML L 2.584533 GHz 23,68 dam nd8 down 25,075 WHZ
T1 1 2,580537 GHz -0.66 dBm nd8 26.00 dB T1 L 2,580338 GHz 5 dem nd8 26,00 d8
T2 1 2,605263 GHz -1.02 dBm Q factor 104.5 T2 1 2.605413 GHz -1.97 dBm Q factor 1
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Middle Channel / 10MHz+20MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30dE SWT  Gdps @ VBW IMHz  Mode FFT o Att a0dé SWT  7.5ps @ VBW 3MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1.16 dBm)| " ™M1[1] 21.26 dBm
. i X 2.5656170 GHz] . B - 2.5908270 GHz
b /e, . 26.00 dB T e 26.00 dB
04 [ U 20.670000000 MHZ, 104 / Bu 25.225000000 MHZ|
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CF 2.59305 GHz 1001 pts Span 0.0 MHz CF 2.592975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.585617 GHz 23.16 dBm nd8 down 29,67 MHz ML 2500827 GHz 21,26 dBm nd8 down 25,225 WHZ
T1 1 2,576005 GHz -2.30 dBm nd8 26.00 dB T1 L 2,580268 GHz -4.19 cBm nd8 26,00 d8
T2 1 2607675 GHz -2.56 dBm Q factor B87.1 T2 1 2.605512 GHz -4.95 dBm Q factor 102.7
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Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30dE SWT  Gdps @ VBW IMHz  Mode FFT o Att a0de SWT  9.5ps @ VBW 3MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
1 ™M1[1] 21.78 dBm)| m ™M1[1] 21.01 dBm
- B 2.5674860 GHz - N 2.5866110 GHZ]
7 R ek o~ ndBAs 26.00 dB v ¥ 26.00 dB
w0 { \ ey 30.569000000 MHZ| 0d { ke 34.965000000 MHz
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CF 2.593 GHz 1001 pts Span 0.0 MHz CF 2.592975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2587486 GHz 21,78 dam nd8 down 30,560 MHZ ML L 2.586611 GHz 21,01 dBm nd8 down 34,065 MHZ
T1 1 2.577655 GHz -4.06 dBm nd8 26.00 dB T1 L 2,575423 GHz -6.09 dBm nd8 26,00 d8
T2 1 2,608225 GHz -4.93 dBm Q factor B84.6 T2 1 2.610388 GHz -4.20 dBm Q factor 74.0
~ I 4 S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A15-2 of 78




	FG3D2803-02B_R01_Part22.24.27.90_Qualcomm_M2X72_Appendix A13_Band30--.pdf
	Conducted Spurious Emission
	Frequency Stability

	FG3D2803-02B_R01_Part22.24.27.90_Qualcomm_M2X72_Appendix A14_Band41-Mobile---.pdf
	Peak-to-Average Ratio
	26dB Bandwidth
	Occupied Bandwidth
	Conducted Band Edge
	Conducted Spurious Emission




